Parts Catalog

Suburban Tractor

Model

(5X120) 13029

Serial Number 130290100101 & Up

GARDEN WAY, INC. Part Number 1830399 (10/91)




SUBURBAN TRACTOR MODEL 13029

CHASSIS & HOOD ASSEMBLY

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-
ice/replacement parts other than
original equipment parts may void
your warranty.

10

REF.
STEERING PG.
FRONT AXLE ASSY.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

321584A

C

™




A

N

SUBURBAN TRACTOR MODEL 13029

3
=<
*

part#

1830389001
1830316
1830317
1830312
1830028
1830029
1830098

01830095

01830088

10 1830252

11 01830005

12 1830309

13 01830311

14 01830196

15 1830010

16 01830006

17 01830175

18 01830005

OCONOOO A WN =

19 1830256
20 01830197
21 ¢1830223
22 1830395021
23 1830060

24 01830041
25 01830420
26 1830355
27 ¢ 1830420
28 01830419
29 01830070

30 1830350
31 1830419
32 01830070
33 1830125040
34 1830130021
35 1830129021
36 01830009
37 1830143
38 1830126
39 1830280
40 1830014
41 1830021
42 1830026

43 01830138
44 01830067

45 1830043
46 01830005
47 1830019
48 01830067
49 1830328
50 01830210
51 01830183
52 01830008
53 - 1830128
54 1830407
55 1830399

description

FRAME,LF MAIN P920/F4360 DRILLED
FOOTPAD,LH

FOOTPAD,RH

FASTENER, RATCHET
BRKT.GRILLE, L.H.

BRKT GRILLE R.H.

BRACKET, FRONT AXLE

SCREW, 5/16-18X.75WDFLLK
NUT, 5/16-18 HXWDFLLK

GUIDE, BELT, RIDER

NUT, 6/16-18 REGHEXCTRLK
BOLT,.625X2.180 HHSH

NUT, 1/2-13 REGHCTRLK
SCREW, 3/8-16X3.00 HHC .
WASHER,.391DX1.256DX.07 BELLVIL
NUT, 3/8-16 REGHXCTRLK
SCREW, 5/16-18X .88 HHC

NUT, 6/16-18 REGHEXCTRLK
GUIDE,SHORT BELT RIDER

NUT, §/16-18 HEXJAM

NUT, 3/8-16 HEXKEPS

CONSOLE H14/H15/STL

RIVET, POP .187DIAX .450LG
SCREW, 5/16-18X .50 WAHHTAP
SCREW, 1/4-20X .50 WAHHTAP
DASH

SCREW, 1/4-20X .50 WAHHTAP

.SCREW, 1/4-20X .63 HHWATAP

NUT, 1/4-20 WDFLLK TOPLOCK
DASH,NO GRAPHICS SUS -
SCREW, 1/4-20X .63 HHWATAP
NUT, 1/4-20 WDFLLK TOPLOCK
HOOD, H-10
PANEL,SIDE,HOOD,LH
PANEL,SIDE,HOOD RH
SCREW, 10-16X .50 WAHHTAP
CLIP, U-TYPE, TINNERMAN
SPRING, HOOD SINGLE CYL
ASSY,GRILLE G-13

GRILLE, G-13

LENS

DECAL, REFLECTOR,GRILL
SCREW, #6 X .50 PLASTITE
SCREW, 1/4-10X .75PHPNTAP
BOLT, .375X .500 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
BRACKET GRILLE

SCREW, 1/4-10X .75PHPNTAP
LANYARD,HOOD

SCREW, 1/4-20X .62 HHC
WASHER, REGSPTLK.263X.49X.07
NUT, 1/4-20 REGHEXCTRLK
SPRING, HOOD LATCH

OPERATOR'S MANUAL (NOT ILLUSTRATED)

PART'S MANUAL (NOT ILLUSTRATED)

0 Indicates STANDARD HARDWARE ITEMS.

reference

321760-853
310005
310008
309235
12643
12644
56361
56030
55273
300440
1498
308207
309008
122207
2483
1499
120229
1498
300635
124824
271190
308665-841
46763
35497
995346
315057
995346
995338
50352
314953
995338
50352
57469-668
57483-841
57482-841
1503
58143
57470
303054
303052
57473
70566
57796
49050
36149
1498
9195
49050
310749
180018
120380
1502
57478
322869
321932

a
<

n

n

e A AN A WS NN DG At 4 A N)IOD = —a s PRON) = B BN b Ak a2 AR = A A N e aaaa




SUBURBAN TRACTOR MODEL 13029

CHASSIS & HOOD ASSEMBLY

REF.
MOTION DRIVE

74

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-
ice/replacement parts other than
original equipment parts may void
your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

REF.
CUSTOMER ASSY. PG.
SEAT & HARDWARE

321584A

©
O




SUBURBAN TRACTOR MODEL 13029

key#

64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79

part#

1830166001
1830326001
1830031
01830005
01830066
01830005
1830108
1830003
01830053
1830106
1830310040
01830420
01830195
01830415
01830005
1830087

description

PLATE, SEAT

BRACKET, F-5 SEAT SUPPORT
BOLT, .437X .156 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
SPRING,SEAT 2.63LG,1.490D
CLAMP,SPRING 1.17"ID
SCREW, 1/4-20X .75 HXWATAP
COVER,SEAT SPRING 1.5IDX1.0LG
FENDER F-5 SUS LF FDR SHIFT
SCREW, 1/4-20X .50 WAHHTAP
SCREW, 5/16-18X1.00 HHC
WASHER, FLAT .375X .88X.082
NUT, 5/16-18 REGHEXCTRLK
TRIM,STRIP,BLACK

0 STANDARD HARDWARE ITEMS

reterence

58367-853
310660-853
20507

1498

48901

1498

57153

1341

44811
56907
308653-668
995346
122017
446363
1498

55021

qaty.

NNBAENESNDPNONOMNOEERENDNON =

7.5"




SUBURBAN TRACTOR MODEL 13029

MOWER SUSPENSION ASSEMBLY

REF.
CHASSIS & HOOD PG.
FENDER

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other than
original equipment parts may void your warranty.

REF.
ELECTRICAL PG.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

REF.
CHASSIS & HOOD PG
MAIN FRAME

321271A

™
-

C




S

SUBURBAN TRACTOR MODEL 13029

E3
@
<
*

WONOOHWN =

part#

1830387
1830214
1830186
1830005
1830300
1830069
1830013
1830379
1830042
1830002
1830064
1830163
1830008
1830022
1830211
1830008
1830273
1830188
1830042
1830123
1830017
1830018
1830214
1830147
1830005
1830413
1830013
1830015
1830199
1830005
1830161
1830213
1830005
1830248021
1830214
1830055
1830005
1830214
1830005
1830268
1830213
1830005
1830025
1830233
1830422
1830052
1830269
1830233
1830052
1830024
1830203
1830038
1830288
1830159
1830158
1830160
1830016
1830045
1830163
1830008
1830250
1830242
1830243
1830181
1830020
1830174
1830274
1830180
1830045
1830245
1830013
1830023
1830179
1830046
1830192
1830247
1830249

description

BRACKET,CLUT-ENGAGELEVER

0 SCREW, 5/16-18X1.00 HHC
WASHER, FLAT .344X .69X.065

¢ NUT, 5/16-18 REGHEXCTRLK
ASSY,CLUTCH LEVER
BEARING,FL. .503IDX.6280D
PIN, HAIR .091 DIAX1.66LG
BRACKET,SWITCH ENGAGE

0 SCREW, 5/16-18X .75WAHHTAP35498
BRKT,CABLE RETAINER
PULLEY, .906X.305 NYLON
BOLT, .375X .375 HHSH 1/4-20

0 NUT, 1/4-20 REGHEXCTRLK
BRKT, FRAME CABLE

0 SCREW, 1/4-20X .75 HHC

0 NUT, 1/4-20 REGHEXCTRLK
ASSY,CABLE, BLADE ENGAGE

0 NUT, 1/4-28 HIAM .

0 SCREW, 5/16-18X .76 WAHHTAP
TIE, CABLE BLACK NYLON
ASSY,REAR LIFT
ASSY.LINK RIGHT SIDE

¢ SCREW, 5/16-18X1.00 HHC
ADJUSTING NUT

0 NUT, 5/16-18 REGHEXCTRLK
WASHER, FLAT .531X1.06X.095
PIN, HAIR .091 DIAX1.66LG
BRKT,REAR,HANG,SUSP.
BOLT, 5/16-18X .63 CARR

¢ NUT, 5/16-18 REGHEXCTRLK
BRACKET,HGT/ADJUST SUPPORT

¢ SCREW, 5/16-18X .76 HHC

0 NUT, 5/16-18 REGHEXCTRLK
BRACE, FENDER

. 0 SCREW, 5/16-18X1.00 HHC

WASHER, FLAT .333X .87X.119-
0 NUT, 5/16-18 REGHEXCTRLK
0 SCREW, 5/16-18X1.00 HHC
¢ NUT, 5/16-18 REGHEXCTRLK
QUADRANT,HEIGHT ADJUST
¢ SCREW, 5/16-18X .75 HHC
¢ NUT, 5/16-18 REGHEXCTRLK
HANDLE,LIFT SHORT BLK
BOLT, .500X .270 HHSH 5/16-18 .
WASHER, FLAT .506X .75X.024
0 NUT, 5/16-18 HWDFLCTRLK
PAWL, HEIGHT ADJUST
BOLT, .500X .270 HHSH 5/16-18
0 NUT, 5/16-18 HWDFLCTRLK
POINTER Z-PL
WASHER, EXLK .195X.41X.03
0 SCREW, #8-32X .38 HHWAT
ROD,ACTUATOR-SHORT
SPRING, HEIGHT ADJUST
KNOB, HGT ADJ PUSH BUTTON
GRIP .750 OD W/ HOLE
BRKT, CABLE RETAIN
PULLEY, .906X.305 NYLON
BOLT, .375X .375 HHSH 1/4-20
0 NUT, 1/4-20 REGHEXCTRLK
CABLE, LIFT 21.70 20X8-8
PIN,CLEVIS .310DIA+.475LG
RING, RET E .31X.24
0 NUT, 1/4-20 REGHEX
CLEVIS
0 SCREW, 5/16-18X .63HHC
WASHER,.344IDX1.50DX.09 CU BPH
0 NUT, 5/16-18 SQ
PULLEY, .906X.305 NYLON
- PIN, CLEVIS .38 DIAX1.00 LG
PIN, HAIR .091 DIAX1.66L.G
CLEVIS, LIFT CABLE
0 NUT, 1/4-20 REGSQ
PIN CLEVIS .312 X 812
PIN, COTTER .090/.086X.75LG
LIFT COVER-39" F§
0 SCREW, #10 X .75 HHPLAST

¢ STANDARD HARDWARE ITEMS.

reference

321272

149
300336-841
180079
45602

300340

qty.

XN NNV RN NN O C SN L T - SO G U U T  SHGEOEOIOUSIIRINIFY U S\ SOOI GEIIGIY (F 0F X SN




SUBURBAN TRACTOR MODEL 13029 ’

STEERING ASSEMBLY

REF.

Ref.
Front Axle ™,

ALL UNNUMBERED

CUSTOMER ASSY. PG.
STEERING WHEEL
& HARDWARE

CHASSIS AND HOOD
PAGE

Support b

ITEMS ARE INTERCHANGABLE

CHASSIS AND HOOD
PAGE

Ref.

Dash

CHASSIS AND HOOD
PAGE

Ref.

Maln Frame

REFER TO CUSTOMER
ASSY. PAGE FOR
TIRE INFO

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other
WITH OPPOSITE SIDE than original equipment parts may void your
warranty. 315650

8




SUBURBAN TRACTOR MODEL 13029

key# part#
1. 0
2, 1830237
3. 1830083
4. 1830078
5. 1830286
6. 1830364
7. 1830044
8. 1830299
9. 1830217
10. 1830184
11. 1830006
12. 1830153
13. 1830077
14. 1830218
15. 1830036
16. -~ 1830007
17. 1830154
18. 1830198
19. 1830110
20. 1830033
N j 21. 1830057
22, 1830421
- .23 1830184
R 3 24. 1830178
’ 25. 1830145
26. 1830146
27. 1830151
28. 1830272
20. 1830271
30. 1830034
31. 1830044

0 Order Individual Parts.
« STANDARD HARDWARE ITEMS

description

ASSY,AXLE FRONT 4/WS SUSP
ASSY FRONT AXLE SUSPENDED
AXLE COVER

SPINDLE BEARING
ASSY,SPINDLE RH
ASSY,SPINDLE LH

RING, RETEX .57X.05TRU5133-75
TIE ROD ASSY 19.81LG W-SECTION
SCREW, 3/8-16X1.75 HHC
WASHER, REGSPTLK.393X.68X.10
NUT, 3/8-16 REGHXCTRLK
SECTOR, STEERING LF

.BRNG,FL ECC.510IDX .9980DX .56

SCREW, 1/2-13X1.50 HHC
WASHER, FLAT .515X1.38X.119PL
NUT, 1/2-13 REGHCTRLK
STEERING LINK

NUT, 3/8-24 REGHEXJAM

BALL JOINT 3/8 THD SHORT STUD
BALL JOINT 3/8 TH'D LONG STUD
NUT, 3/8-24 WDFLHLK WHIZ
WASHER, FLAT .391X1.00X.125
WASHER, REGSPTLK.393X.68X.10
NUT, 3/8-24 REGHEX

SHAFT, STEERING LF

PINION, STEERING LF

PIN,DOWEL .2500 OD+1.75LG PL
BRNG, FL .752IDX1.0610DX .24
1830034WASHER, FORMED1.135X1.63X.12
WASHER, FLAT .765X1.25X.042
RING, RETEX .57X.05TRU5133-75

reference

300272
53373
52407
302926
315886
36625
304590
180128
120382
1499
58289
52406
180177
22265
1500
58291
124925
57168
21275
46692
996416
120382
120369
58243
58244
58274
301410
301398
21682
36625

A A AN A ) BN s A RN AN == BN

aty.




SUBURBAN TRACTOR MODEL 13029

MOTION DRIVE ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original equip-
ment parts may void your warranty.

REF.

GROUND WIRE
& HARDWARE

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

ELECTRICAL PAGE

321828A

N

Ve

N

./

\




)

SUBURBAN TRACTOR MODEL 13029

3
~<
*

O©CONDOORWON =

part#

TRANSAXLE
1830282
1830012
1830035
1830345
1830215
1830186
1830005
1830075
1830027
1830042
1830189
1830195
1830186
1830005
1830194
1830206
1830005
1830380
1830322
1830213
1830421
1830005
1830322
1830116
1830421
1830005
1830323
1830210
1830008
1830314
1830320
1830202
1830176
1830306
1830351
1830216
1830006
1830315
1830216
1830187
1830006
1830109
1830096
1830338
1830330
1830332
1830003
1830332

description

P930-5 (SEE BREAKDOWN PAGES 26-27)

PULLEY

KEY, WDRF 606 .750X.187X.312
RING, RETEX .58X.04TRU5100-62
BELT

SCREW, 5/16-18X2.25 HHC
WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTRLK
SCREW, 3/8-16X1.25 WAHHTAP
MF STABILIZER BRKT P920,F4150
SCREW, 5/16-18X .76 WAHHTAP
WASHER, HVSPTLK .328X.60X.09
SCREW, 5/16-18X1.00 HHC
WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTRLK
SCREW, 5/16-18X .75 HHC
WASHER, REGINTLK.320X.61X.03
NUT, 5/16-18 REGHEXCTRLK
LEVER,SHIFT,LWR 4360 LF
CLIP-SHIFT LEVER .62 ROD
SCREW, 5/16-18X .75 HHC
WASHER, FLAT .391X1.00X.125
NUT, 5/16-18 REGHEXCTRLK
CLIP-SHIFT LEVER .62 ROD
GUIDE, BELT 5/16-18THD
WASHER, FLAT .391X1.00X.125
NUT, 5/16-18 REGHEXCTRLK
PIVOT BRKT LEVER

SCREW, 1/4-20X .62 HHC

NUT, 1/4-20 REGHEXCTRLK
LEVER, SHIFT UPPER SF 1/2-13TH
SPRING, TORS. .56X.95X.095

PIN, COTTER .125 DIAX1.00LG
NUT, 1/2-13 HEXJAM

HANDLE 1/2-13 MOLDED

LINK TIE ROD SHIFTER P930-6 LF
SCREW, 3/8-16X1.25 HHC

NUT, 3/8-16 REGHXCTRLK
BRACKET,SHIFT 5SP SF FEN HT
SCREW, 3/8-16X1.25 HHC
WASHER, FLAT .406X .81X.065
NUT, 3/8-16 REGHXCTRLK
WASHER,.750X.250 SP-TRANSAXLE
SCREW, 1/4-28X .75 NYLHHC
BRACKET COVER

COVER PLASTIC

SCREW,1/4-15X .44/.53 HILOHHWA
CLAMP SPRING

SCREW,1/4-15X .44/.53 HILOHHWA

reference

302745
3021
22053
314120
180089
120393
1498
50047
12632
35498
120638
122017
120393
1498
122007
138538
1498
319111
310348
180077
996416
1498
310348
57259
996416
1498
310356
180018
1502
309635
310265
137185
120238
306690
314965
180124
1499
309637
180124
120394
1499
57157
56255
313213
311209
311331
1341
311331

N o b b mh h ok h b o ek ok b e d ek A NN B DD

POPORN = b b b e ) b —b b b md ok ok kb b

qaty.




SUBURBAN TRACTOR MODEL 13029

MOTION DRIVE ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original equip-
ment parts may void your warranty.

91
REF.

TIRE TREAD PG.

REF.
ENGINE
ENGINE PAGE

REF.
ENGINE PAGE

\/ ENGINE PULLEY

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE 321820A

12

Oy




~ SUBURBAN TRACTOR MODEL 13029

key# part# description reference
60 1830164 GUIDE-BELT/DRAGLINK 58356
61 e 1830214 SCREW, 5/16-18X1.00 HHC 180079
62 1830055 WASHER, FLAT .333X .87X.119 - 45602
63 e 1830005 NUT, 6/16-18 REGHEXCTRLK 1498
64 1830296 PLASTIC EXTRUSION-BELT GUIDE 303278
65 1830240 PEDAL ASSY,BRAKE/CLUTCH LF . 300308
66 1830112 ROD,PIVOT .50 OD+4.44LG 57196
67 1830140 SPRING, BRAKE PEDAL 57847
68 1830011 WASHER, FLAT .504X .75X.059 2968
69 1830032 RING, RET E .39X.04TRU5133-50 20864
70 1830063 PAD, CLUTCH BRAKE W/PRINTING 48160
71 1830226 ARM,IDLER TRACTION DR. LF : 300154
72 1830266 BOLT, .625X .135 HHSH 5/16-18 300793
73 1830055 WASHER, FLAT .333X .87X.119 45602
74 e 1830005 NUT, 5/16-18 REGHEXCTRLK 1498

N 75 1830048 RETAINER, STRAP BELT 39659

- ,/] 76 1830039 PULLEY, IDLER V4L 3.06X .62 35374
77 1830056 BOLT, 3/8-16X1.50 CARR 45892

- 78 e 1830006 NUT, 3/8-16 REGHXCTRLK 1499

) 79 1830113 ROD, CLUTCH . 57204

) 80 1830114 BRACKET, BRAKE ROD 57217
81 1830031 BOLT, .437X .156 HHSH 5/16-18 20507
82 1830055 WASHER, FLAT .333X .87X.119 45602
83 e 1830005 NUT, 5/16-18 REGHEXCTRLK 1498
84 1830341 ROD, BRAKE 313659
85 e 1830222 “ NUT, 5/16-18 HEXKEPS 271184
86 o 1830005 NUT, 5/16-18 REGHEXCTRLK 1498
87 1830097 SPRING,CLUTCH .113X.750X8.75 56359
88 * TIRE & RIM, PU 20X8-8 TURFWHI
89 1830094 VALVE STEM : 24167
90 1830139 RIM, WHEEL 20X8.00 301366
91 REFER TO TIRE TREAD PAGE
92 1830275 SPACER 301565
93 1830082 KEY 52928
95 1830051 WASHER, FLAT .755X1.563X.07 42815
96 1830044~ RING, RETEX 36625

f\) 97 1830049 CAP, HUB 40394
* Order Individual Parts.

r) o INDICATES STANDARD HARDWARE ITEMS.

o
<

PO = b d kb ed ok ek ok ek b ok ok b ek b A R 0D b et b e b

NN RN

13




SUBURBAN TRACTOR MODEL 13029

ENGINE & CONTROL ASSEMBLY

CHASSIS & HOOD PG
MAIN FRAME

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-
ice/replacement parts other than
original equipment parts may void
your warranty.

. ALLUNNUMBERED
ITEMS ARE INTERCHANGABLE-
WITH OPPOSITE SIDE

323240A




L

SUBURBAN‘TRACTOR MODEL 13029

key# part#

ENGINE
* 1830075
- 1830205
1830409
1830059
1830085
+ 1830209
1830165
1830135
10 1830298
11 » 1830104
12 - 1830185
13 + 1830414

CONOOEON =

14 1830354
15 * 1830067
16 1830061
17 1830123
18 1830065
19 1830058
20 1830388

21 « 1830385
22 + 1830220

23 1830071
24 1830410
25 1830095
26 1830313
27 1830005

description

12 HP B&S I/C (SEE ENGINE MANUAL)
SCREW, 3/8-16X1.25 WAHHTAP
WASHER, EXLK .384X.69X.04
MUFFLER,10-12 HP W/TUBE FR EXH
GASKET, MUFFLER

SHIELD, HEAT

SCREW, 5/16-18X3.50 HHC

PULLEY ASSY,4.750FFS 5.5DIA
KEY, SQUARE .250SQX5.00LG
SPACER,1.01X1.484 ENGIN PULLEY
WASHER, .980IDX1.380DX.437PILOT
WASHER, REGSPTLK.459X.78X.12
SCREW, 7/16-20X5.00 HHC

TANK, FUEL

SCREW, 1/4-10X .75PHPNTAP

GAS LINE .25ID

TIE,CABLE

CLAMP,FUEL LINE

GAS CAP 1-1/2-7.THD

CONTROL, THROTTLE LF 12HP
SCREW, 10-24X .63PHPNMA

NUT, #10-24 HEXKEPS
KNOB,ROUND THROTTLE

HEAT SHIELD

SCREW

PUSHNUT

LOCKNUT

« STANDARD HARDWARE ITEMS.

reference

50047
138489
323152
46708
54767
173063
58361
57791
304246
56431
120383
428644
314989
49050
47452
57444
48672
46704
321273
320553
271166
50607
323239
56030
309436
1498

2
=

3.50"

N N O G I Y G

PPN = =N

15




SUBURBAN TRACTOR MODEL 13029

PRE-PAINTED DECK ASSEMBLY

REF KEY # 62

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other than
original equipment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

REF KEY #52

43
4
1
38
a2
WU
] 36
\ \
39
316186D

16




: p—y

SUBURBAN TRACTOR MODEL 13029

key# part#

1 1830361
2 1830118
3 1830200
4 ¢ 1830005
5 1830120
6 { 1830005
7 1830122
8 01830190
9 $1830005
10 1830149
1 01830213
12 1830186
13 ¢ 1830005
14 1830150
15 01830213
16 1830186
17 01830005
18 1830359
19 01830251
20 1830186
21 01830005
22 1830101
23 1830102
24 1830068
25 1830072
26 1830092
27 1830068
28 1830074
29 1830076
30 1830100
31 1830099

32 01830001

33 01830073
34 01830251
35 01830005
36 1830157
37 01830212
38 01830005
39 1830155
40 1830147
41 01830195
42 01830005
43 1830225
44 01830212
45 01830005
46 1830224
47 01830212
48 01830005

49 1830117
50 1830010
51 01830047
52 1830386
53 1830254
54 1830308
55 1830201
56 1830234
57 1830421
58 1830054
59 1830261
60 1830213
61 1830005
62 1830295
63 1830103
64 1830308
65 1830201
66 1830174
67 1830186
68 1830005
69 1830008

description

DECK,39"'SD MOWER

BAR, SKID

BOLT, 5/16-18X .75 CARR

NUT, 5/16-18 REGHEXCTRLK
GUIDE, BELT 5/16-18 THD

NUT, 5/16-18 REGHEXCTRLK
BRACKET, CHUTE

SCREW, 5/16-18X .50 HHC

NUT, 5/16-18 REGHEXCTRL
LIFT BRACKET, REAR,RH
SCREW, 5/16-18X .75 HHC
WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTRLK
BRACKET,DECK LIFTREAR LH
SCREW, 5/16-18X .75 HHC
WASHER, FLAT .344X .69X.065
NUT, 6/16-18 REGHEXCTRLK
BRACKET, IDLER SUPPORT
SCREW, 5/16-18X1.38 WATAP
WASHER, FLAT .344X .69X.085
NUT, 5/16-18 REGHEXCTRLK 1498
QUILL ASSY, 36/39/40/43
SHAFT/SADDLE 36"

BRNG, BALL

DUST SHIELD

QUILL CASTING

BRNG, BALL
SPACER,3.797LGX.6691DX.880D
SPACER,.438L.GX.9320DX.672ID-PM
PULLEY,26/36" QUILL

" SPECIAL WASHER

NUT, 7/16-20 WDFLLK

SCREW, 5/16-18X .88 WAHHTAP
SCREW, 5/16-18X1.38 WATAP
NUT, 5/16-18 REGHEXCTRLK
LIFT SUPPORT FRONT DECK
SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
LINK BRACKET,DECK FR
ADJUSTING NUT

SCREW, 5/16-18X1.00 HHC

NUT, 5/16-18 REGHEXCTRLK
WHEEL BRKT, LH

SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
WHEEL BRKT, RH

SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
BLADE, 39" STD-LIFT 19.5
WASHER,.39IDX1.25DX.07 BELLVIL
SCREW, 3/8-24X1.00 NYLHHC
IDLER ARM ASSY.

IDLER ARM

BRAKE PAD

RIVET,TRSET .185 DIAX.41
BOLT,.50 X .188 HHSH3/8-16
WASHER FLAT .391 X 1.— X .125
NUT,5/16-18 X .75 HHC WHIZ-LOCK
BRACKET EXTENSION IDLER
SCREW,5/16-18 X .75 HHC

NUT, 5/16-18 REGHEXCTRLK
ASSY BLADE BRAKE

BRAKE ARM

BRAKE PAD

RIVET,TRSET .185 DIAX.41
SCREW,5/16-18X.63 HHC
WASHER,FLAT .344 X .69 X. 65
NUT, 5/16-18 REGHEXCTRLK
NUT,1/4-20 REGHEXCTRLK

0 Indicates STANDARD HARDWARE ITEMS

reference

315610-853
57314
126216
1498
57318
1498
57360
120834
1498
58250
180077
120393
1498
58251
180077
120393
1498
315302
300345
120393
1498
56424
56425
49562
50616
55547
49562
50818
51449
56390
56365
1282
50634
300345
1498
58315
180075
1498
58305
58247
122017
1498
300103
180075
1498
300102
180075
1498
57299
2483
39573
320565
300490
306973
135624
300180
996416
45171
300700
180077
1498
303247
12542
306973
135624
120228
120393
1498
1502

o
<

44&dmAdJAA‘_A_A_A'\)—A_A-—lNo"\)ww—lww—"\,'\)[\,—lbh_&_&am—d-‘_&—‘—l_l_l_A-A_LN—&*—.—DNNN—ANNNANNAAANNAA




SUBURBAN TRACTOR MODEL 13029

FINAL DECK ASSEMBLY

REF.
PRE-PAINTED DECK

19

ment parts may void your warranty.

SEE DWG. 316186 FOR PART ASSEMBLY
OF PAINTED DECK

/@ 21

INOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original equip-

ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

3161988

™

N

C




SUBURBAN TRACTOR MODEL 13029

key# part#
1. 4
2. 1830156
3. 1830013
4. 1830004
5. 1830289
6. 1830121
7. 1830184
8. * 1830182
9. 1830040
10. . 1830253
11. 1830258
12 1830284
13. * 1830174
14. 1830186
15. * 1800005
16. 1830281
17. 1830037
18. * 1800006
- 19. 1830136
) 20, 1830352
21. 1830119
b
-/
¢ Order Individual Parts.
D)

description

DECK,ASSY 39"SD SUS

ROD, DECK HITCH

PIN, HAIR .091 DIAX1.66LG
RETAINER,BELT

PULLEY, IDLER BFF

BOLT, 3/8-16X2.00 CARR
WASHER, REGSPTLK.393X.68X.10
NUT, 3/8-16 REGHX

SPRING .071 X .62 X 4.37
SPRING,TENSION

BELT, V 5L 77.75 KEVLAR
GUARD, BELT LH PLASTIC
SCREW, 5/16-18X .63 HHC
WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTRLK
WHEEL, SD 6.000DX1.38WD
BOLT, .500X1.390 HHSH 3/8-16
NUT, 3/8-16 REGHXCTRLK
CHUTE-36SD,39SD,45SD
SPRING TORSION CHUTE DEF.
PIVOT ROD,CHUTE

_ « Indicates STANDARD HARDWARE ITEMS.

referemce

58306
8260
1346
303030
57325
120382
120377
35410
300473 °
300680
302833
120228
120393
1498
302611
23763

. 1499
57818

314975
§7317

.t A PO NI GO G0 ) kb ek ok ek ek ek ek b e

o
<

19




SUBURBAN TRACTOR MODEL 13029

ELECTRICAL ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original equip-
ment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

321269A

20




NN

SUBURBAN TRACTOR MODEL 13029

ONOO B WN — E’
<
*

- O
-0

-
-
[

34A
34B

part#
1830382

1830219
1830008
1830221

1830221
1830107
1830111

description

HARNESS 12-12.5 BS,H10,WRAP,LF
PRESS,CLIP
ASSSY,LIGHT WIRE-1/4 TURN
BULB, HEADLIGHT
TIE,CABLE
PRESS,CLIP
SWITCH-IGN
WASHER,REGINTLK .640X1.1X.05
NUT, 5/8-32 HXHD IGN SWIT
KEY, IGNITION
LIGHT SWITCH ON/OFF PANEL
SWITCH,DOUBLE POLE

E

MNT
SCREW, #12 X.50 PHPNTAP
SOLENOID

SCREW, 1/4-20 REGHEXCTRLK
NUT, 1/4-20 REGHEXCTRLK

NUT, 1/4-20 REGHEXKEPS
WASHER, EXLK .320X.61X.03
NUT, 5/16-24 REGHEX

TIE,CABLE

WIRE,GROUND, 12.5"

NUT, 5/16-18 HEXKEPS
BULB,INDICATOR

SWITCH,SEAT -

SCREW, 1/4-20X.38

BATTERY 12V 7-PLATE/24 AMP
ROD,BATTERY
ROD,BATTERY,TOP

NUT,WING 1/4-20X.63 HHC
SCREW,1/4-20 X.63 HHC

NUT, 1/4-20 REGHEXKEPS

FUSE, 15 amp SPADE TYPE

FUSE, 15 amp CYLINDRICAL TYPE

reference

320066
41482
303064

187745
1502
271172

»» CYLINDRICAL OR SPADE TYPE FUSES ARE INCLUDED WITH THE WIRE HARNESS
*STANDARD HARDWARE ITEMS

qty.

RO A ) AR Ak A NI =t RO D b ) bk ok kb bt N N R

-l

WIRING SCHEMATIC o ¥ BLACK
. -
0“““0 55511
BATTERY oo s %

i
i

YELLOW

YELLOW

@ 1 5

DIODE

N

BLACK
| (ENGINE. KILL) MAGNETO
RED

SEAT SWITCH
SAFETY CIRCUIT

e
O}

[ALTERNATOR
+

©
ENGINE

BLACK

Lo
IGNITION f e ( BLUE/WHITE /’
SWITCH
Soe | YELLOW o YELLOW 5 o
@ NO 12 o 13 NC
P Mo DECK SWITCH START CLUTCH SWITCH Olc=z
L START BLUE|  DECK SWITCH
. \|\ GREEN/WHITE II’ GROUND
@ FRAME
L BLUE
i o—1
BLUE &

BLACK

BLACK

BLUE

303064

O—"T—

LGHT SWITCH

BLACK

BLACK

GROUND
FRAME
GROUND
ENGINE
GROUND
FRAME

HEADLIGHTS

21




SUBURBAN TRACTOR MODEL 13029

DECALS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original equip-
ment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

321639A




N
/

SUBURBAN TRACTOR MODEL 13029

key# part#
1 1830401
2 1830403
3 1830404
4 1830406
5 1830168
6 1830304
7 1830336
8 1830353
9 1830368
10 1830373
11 1830169
12 1830171
13 1830172
14
15 1830276
16 1830302
17 1830324
18 1830325
3 19~ 1830405
7 20.
21. 1830333
) 22. - 1830394
- 23, 1830402
24, 1830170
25. 1830277
26. 1830278
27. 1830279

description

DECAL, HOOD,BOLENS
DECAL,HOOD STRIPE RH (BOLENS)
DECAL,HOOD STRIPE LH (BOLENS)
DECAL,GRILLE STRIPE (BOLENS)
DECAL,BLADE ENGAGE EUROPE
DECAL,DASH,LH,BLANK,H10/G13
DECAL,DASH,LH,LOWES 1SO

DECAL, CENTER,ENGLISH INSTRUCT
DECAL,DASH,RH CHARGE/OK I.L.
DECAL,DASH,RH 1SO
DECAL,WARNING,FRENCH/GERMAN
DECAL,INSTRUCT CONSOLE TOP GER
DECALINSTRUCT CONSOLE TOP FR
REFERENCE ONLY

DECAL, LIFT DECK BLADE HEIGHT
DECAL, CAUTION TRIANGLE EUROPE
DECAL, FRENCH SAFETY CERT.
DECAL,DANGER ENGLISH

DECAL, CONSOLE STRIPE (BOLENS)
REFERENCE ONLY

DECAL,SHIFT REV/NEUTRAL

DECAL SHIFTER POSITION P930-5
DECAL, FENDER,SX120 (BOLENS)
DECALBRAKE/CLUTCH EUROPE
FOAM,HOOD TOP, RH H-10
FOAM,HOOD SIDE, LH H-10
HOOD,FOAM LH SIDE H-10

reference

322746
322748
322749
322752
68900
305894
311686
314980
316966
317791
68902
69524
69525

301897
305770
310436
310553
322750

311394
321842
322747
68903

302137
302138
302139

a
<

- A ) 2 e RON SR bk e N) b b b ed b md et oma )

23




'SUBURBAN TRACTOR MODEL 13029

CUSTOMER ASSEMBLY

TIRE TREAD PAGE

7 REF. TO

16 15 14 6

CHASSIS &

REF.
HOOD PG.

317678A

24




SUBURBAN TRACTOR MODEL 13029

CUSTOMER ASSEMBLY VIEW
317677 PARTS BAG ASSY QTY1
key# part# decription reference qty
1 1830124 SEAT,550 MICH. 57455 1
2 1830270 WHEEL, STEERING, 13" 301251 1
3 * TIRE & RIM, PU 15X6.0X6 TURF 2
4 1830094 VALVE STEM 24167 1
5 1830105 WHEEL W/BRG. 39829 1
6 1830137 BEARING,FL1.380D+.753ID PM 39979 2
7 REFER TO TIRE TREAD PAGE '
8 1830186 WASHER, FLAT .344X .69X.065 120393 4
9 1830189 WASHER, HVSPTLK .328X.60X.09 120638 4
10 1830194 SCREW, 5/16-18X .75 HHC 122007 4
" 1830416 PIN, SPRING.250DIAX2.00LG HVPL 456378 1
12 1830091 SHIFT KNOB 55514 1
13 1830086 TROUGH, OIL DRAIN 54873 1
14 1830000 WASHER, FLAT .755X1.31X.075 642 4
15 1830044 RING, RETEX .57X.05TRU5133-75 36625 2
2

16 1830049 CAP, 1.500ID X 7/8LG HUB 40394

* Order Individual Parts.

25




SUBURBAN TRACTOR MODEL 13029

PEERLESS TRANSAXLE MODEL 930-005

26




SUBURBAN TRACTOR MODEL 13029

key# part#
1. 772108
2. 780086
3. 770102
4. 776260
5. 776219
6. 778139
7. 778136
8. 792136
"9, 784352
10. 784355
11. 778229
12. 778113A
13. 778221
14. 778068
15. 778260
17. 786139
18. 786102
20. 792077
21. 792078
22. 792079
23. 788061
25. 792073
26. 792125
27. 792035
28. 788040
29. 780072
30. 780108
31. 780001
32. 792001
33. 788051
34. 780105A
35. 780118A
36. 790003
37. 790007 -
38. 790006
39. 786026
40. 792076
41, 790004
42. 792073
43. 792075
44, 790025
45. 776316A
46. 776135
47. 774686
48. 774687
49. 778183
50. 778124A
51. 778250
52. 778123A
53. 778121A
54. 778193
56. 778126A
56. 778249
57. 778127A
58. 778129A
59. 786072
60. 786061
61. 786061
62. 786124
63. 786071
64. 792074
65. 780109
66. 786066
67. 792085
68. 786086
70. 786118
71. 788069
75. 786116
76. 780090
77. 788075

description

COVER, TRANSAXLE
BEARING, NEEDLE

CASE, TRANSAXLE

SHAFT, COUNTER

SHAFT & PINION ASSX., OUTPUT
GEAR, OUTPUT

GEAR, SPUR (15 TEETH)
KEY, SHIFTER

COLLAR, SHIFTER

ROD & FORK ASSY., SHIFT
GEAR, BEVEL (42 TEETH)
BEVEL PINION, INPUT
GEAR, BEV EL

GEAR, BEVEL PINION
GEAR, RING

PIN, DRIVE

SPACER

BALL, STELL (5/16" DIA.)
SET SCREW, 3/8-16 X 38
SPRING

RING, SEAL

SCREW, FLANGED HEX HD.
THREADFORMING, 1/4-20 X 1-1/4
RING, RETAINER (PKG. OF 2)
RING, RETAINER

RING, RETAINER

WASHER, THRUST
WASHER, THRUST
WASHER

"O" RING

SEAL, SQUARE CUT
BUSHING, FLAN GED
BUSHING, FLANGED

DISK, BRAKE

PLATE, BRAKE PAD

SCREW, FLANGED HEX. HD.
THREAD FORMING, 1/4-20 X 1-1/4
NUT, LOCK, 5/16-24

HOLDER, BRAKE PAD

SHAFT, BRAKE (4-KEYED)
SHAFT, INPUT

AXLE (11-5/16" LONG)

AXLE (15-7/8" LONG)

GEAR, SPUR (35 TEETH)

GEAR, SPUR (30 TEETH)

GEAR, SPUR (27 TEETH)

GEAR. SPUR (25 TEETH)

GEAR, SPUR (20 TEETH)

GEAR. SPUR (15 TEETH)

GEAR, SPUR (20 TEETH)

GEAR, SPUR (23 TEETH)

GEAR. SPUR (25 TEETH)

GEAR. SPUR (30 TEETH)
SPACER

CHIAN, ROLLER (NO. 41 CHAIN,
22 LINKS

SPROCKET (10 TEETH)
SPROCKET (14 TEETH)
SPACER

PLUG, HEX HD. 9/16-18 THREAD
WASHER, THRUST

SPACER

SCREW, HEX FLANGED HD.
THREADFORMING, 1/4-20 X 2-1/4
BRACKET, BRAKE LEVER
SPACER

SEAL, SQUARE CUT

DISK

WASHER, THRUST
RING, RETAINING

ORDER ALL PEERLESS PARTS FROM YOUR NEAREST POWER
PRODUCT TECUMSEH ENGINE DEALER

o
<

N bt b A TON) b b b A N bk kb )

N

e PON = OB BB Tt

B T D G G GNP

o ea

P Y SN

27




SUBURBAN TRACTOR MODEL 13029

TREAD PATTERNS

s ER
pRRRe
s

21
.'.eg

R

) 3 o
s 3 &
B
et < A
L=
R <

)
0

TIRE SIZE A" "B” o "D"
15X6.00-6 1830144 1830292 1830307 1830235

20X 8.00-8 1830193 1830265 1830319 1830239

316711 B

28




ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories.

Model

14016
14017

14018

Suburban Tractor
Description
Collector, Export 36-45

Attachhment, Air Assist 39"/45"
Kit, TUV Complieance Export LF

Reference

5708-1802
5709-0500
312134

29




